16



Item Part No. Description
1 11071204 ROLL ASSY
2 11071001 BEARING HSG DRIVE SIDE
3 11071003 BEARING HSG NON DRIVE SIDE
4 50504001 WHEEL NUT M12 X 1.5
< 90104001 BEARING SELF ALIGNING
6 110710008 SPACER INNER
7 11071007 SPACER OUTER DRIVE SIDE
8 11071009 SPACER OUTER NON DRIVE SIDE
9 90201001 CIRCLIP 90 INTERNAL
10 950102001 BEARING
11 11071002 TRUNNION
12 91501002 FLEXIBLE MTG NON DRIVE SIDE
13 91601008 WASHER M16 PLAIN
14 50503008 NYLOC NUT M16
15 11071200 VIBRATOR SHAFT
16 90202001 CIRCLIR 40 EXTERNAL
17 11071201 DRIVE HUB
18 91501001 FLEXIBLE MTG DRIVE SIDE
19 91601005 WASHER M10 PLAIN
20 90503005 NYLOC NUT M10
21 11071203 FRAME NRG HOUSING
22 50103001 BEARING
23 90401089 SCREW M10 X 35
24 91602005 WASHER M10 SPRING
25 91601005 WASHER M10 PLAIN
26 91801004 VEE RING SEAL DRIVE SIDE
27 91801002 VEE RING SEAL NON DRIVE SIDE
28 11071260 DRIVE SPROCKET
29 11071084 TAB WASHER
30 90601002 DOWEL
31 90401065 SCREW M8 X 25
32 90803011 PULLEY 85 X 1A-1210
33 91001002 TAPERLOCK BUSH 20-1210
34 92002001 KEY 6 SQ X 25







[tem Part No. Description Item Part No. Description
1 11071328 FRAME 33 91601006 WASHER M12 PLAIN
2 11071326 SIDE PLATE 34 11071040 SCRAPER BLADE
3 90403002 SCREW M10 X 35 C'SUNK 35 11071014 BACKING STRIP
4 11071309 HAMDLER 36 90401067 SCREW MG X 35
5 90401110 SCREW M12 X 40 37 91601004 WASHER M8 PLAIN
6 90401112 SCREW M12 X 50 38 90503004 NYLOC NUT M8
7 91601006 WASHER M12 PLAIN 39 11071018 SCRAPER REAR
2] 90403002 SCREW M10 X 35 C'SUNK 40 90401109 SCREW M12 X 35
9 11071322 WASHER C'SUNEK 41 91601006 WASHER M12 PLAIN
10 91903001 SLEEVE BLACK 42 11071040 SCRAPER BLADE
11 11071335 SIDE COVER 43 11071014 BACKING STRIP
12 90401087 SCREW M10 X 25 44 90401067 SCREW M8 X 35
13 91601014 WASHER M10 LARGE 45 91601004 WASHER M8 PLAIN
14 11071332 FROMT COVER 46 90503004 NYLOC NUT ME&
15 90401070 SCREW M8 X 50 437 11071336 LIFTING FRAME
16 91601004 WASHER M2 PLAIN 48 90401110 SCREW M12 X 40
17 11071334 FRAME STRUT 49 91601006 WASHER M12 PLAIN
18 90403008 SCREW M8 X 20 C'SUNEK 50 90503006 NYLOC MUT M12
19 11071350 ACCESS FLAP 51 11071330 BATTERY BOX
20 11071351 ACCESS FLAP RETIMNER 52 90402003 SCREW M3 X 20 S5KT CAP
21 92501003 POP RIVET 3/16 X 1/2 53 91602004 WASHER M8 SPRING
22 11071329 TOP COVER 54 11071331 BATTERY COVER
23 90401063 SCREW M8 X 20 55 90401063 SCREW MB X 20 SKT CAP
24 91601004 WASHER M2 PLAIN 56 91601004 WASHER ME& PLAIN
25 11071036 FRONT FOOT 57 90503004 NYLOC NUT M3
26 90401110 SCREW M12 X 40 58 11071318 TANK HYDRAULIC
27 91601006 WASHER M12 PLAIN 59 90401088 SCREW M10 X 30
28 11071037 REAR FOOT 60 91601005 WASHER M10 PLAIN
29 90401114 SCREW M12 X 60 61 11071319 TANK COVER PLATE
30 91601006 WASHER M12 PLAIN 62 90401063 SCREW M3 X 20
31 11071327 SCRAPER FRONT 63 90403008 SCREW M3 X 20 C'SUNK
32 90401109 SCREW M12 X 35 64 91202058 SEAL M8






Itemn | Part No. |Descripticn

1 11071354 EXHAUST DEFLECTOR
2 91401013 DRAIN TAP






ltem Part No. Description
1 11071325 EXHAUST DEFLECTOR
2 90302038 DRAIN TAP
3 91601005 WASHER M10 PLAIN
4 90503005 NYLOC NUT M10
5 11071314 ENGINE MTG PLATE L70
6 91501006 ENGINE MOUNT
7 90401088 SCREW M10 X 30
8 91602005 WASHER M10 SPRING
9 90401061 SCREW M8 X 16
10 91602004 WASHER M8 SPRING
11 91601004 WASHER M8 PLAIN







ltem Part No. Description
1 92301002 BELLHOUSING
2 90401065 SCREW M8 X 25
3 91602004 WASHER M8 SPRING
4 91601004 WASHER M2 PLAIN
S 11071315 PUMP SUPPORT BRACKET
6 90401063 SCREW M8 X 20
7 91602004 WASHER M8 SPRING
8 91601004 WASHER M8 PLAIN
9 11071316 SPACER
10 90401089 SCREW M10 X 35
11 91601005 WASHER M10 PLAIN
12 91602005 WASHER M10 SPRING
13 11071323 COUPLING SPACER
14 92303006 COUPLING COMPLETE
15 91103017 PUMP 8.4cc
16 91103018 PUMP KIT
17 90402012 SCREW M10 X 35 SKT CAP
18 91601005 WASHER M10 PLAIN
19 91103016 PG PUMP
20 90401089 SCREW M10 X 35
21 91602005 WASHER M10 SPRING
22 91601005 WASHER M10 PLAIN







ltem Part No. Description
1 93101046 HOSE CHARGE SUCTION
2 91202104 9/16"UN / 3/8"BSP ADJ ELBOW
3 91202107 9/16"UN / 3/8"BSP M/M ADAPTOR
4 93101047 HOSE CHARGE RETURN
S 91202066 3/8"BSP M/M ADAPTOR
6 91202054 SEAL 3/8"BSP
7 91202105 3/4" UN / 3/8"BSP ADJ ELBOW
8 93101048 HOSE PUMP - MOTOR FWD
9 91202050 1/2" /3/8"BSP M/M ADAPTOR
10 91202002 SEAL 1/2"BSP
11 93101049 HOSE PUMP - MOTOR REV







ltem Part No. Description
1 91104006 MOTOR 250cc
2 11071312 MOTOR MTG PLATE
3 90302064 BOLT M12 X 60#
4 91601006 WASHER M12 PLAIN
5 11071313 MOTOR LOCK PLATE
6 90401114 SCREW M12 X 60
7 91601006 WASHER M12 PLAIN
8 90501006 NUT M12 PLAIN
9 90903009 CHAIN PINNION 11T X 25
10 11071320 SPACER
11 11071321 WASHER
12 90403001 SCREW M8 X 25 C'SUNK
13 90901011 CHAIN







Item Part No. Description Itern | Part No. |Description
1 93103023 3/4"BSP STR FEM INSERT 23 | 91202099 |7/8" UN /1/2"BSP M/M ADAPTOR
2 | 93101050 3/4" SUCTION HOSE 24 | 93101055 |HOSE VALVE - MANIFOLD
3 90204009 HOSE CLIP 22-30 25 | 91202002 |SEAL 1/2" BSP
4 | 93103024 3/4" BSP 90 COMPACT FEM INSERT 26 | 91202039 |[1/2"BSP M/M ADAPTOR
5 91202098 11/16"UN / 3/4"BSP M/M ADAPTOR 27 | 91202092 |9/16" UN / 1/4"BSP ADJ ELEOW
6 91202099 7/8"UN / 1/2"BSP M/M ADAPTOR 28 | 93101056 |HOSE VALVE - CONTROL VALVE
7 93101051 HOSE PUMP - VALVE 29 | 91202035 |1/4"BSP M/M ADAPTOR
2 | 91202100 7/8" UN / 1/2"BSP AD) ELEOW 30 | 91202012 |SEAL 1/4" BSP
9 91105006 WVALVE VENTABLE RELIEF 31 | 91105007 |[CONTROLVALVE
10 | 91105006-1 |VALVE CARTRIDGE (SPARES ONLY) 32 | 90401035 |[SCREW MS X 50
11 | 91202101 1/4" NPT PLUG 33 | 91601011 |WASHER M5 PLAIN
12 | 90409004 SCREW 3/8" NC X 3/4" C'SUNK 34 | 90503012 [NYLOC NUT M5
13 11071317 WVALVE MTG PLATE 35 | 91202012 |SEAL 1/4" BSP
14 | 90401065 SCREW ME X 25 36 | 91202035 |[1/4"BSP M/ ADAPTOR
15 | 91602004 WASHER M8 SPRING 37 | 91202103 |1/4"BSP M/F SW COMPACT ELBOW
16 | 91202100 7/8" UN f 1/2"BSP ADJ ELBOW 38 | 93101057 |HOSE CONTROL VALVE - MANIFOLD
17 | 93101052 HOSE VALVE - MOTOR 39 | 91202035 |1/4"BSP M/M ADAPTOR
13 | 91202099 7/8" UN / 1/2"BSP M/M ADAFTOR 40 191202012 |SEAL 1/4" BSP
19 | 91202099 7/8" UN f 1/2"BSP M/M ADAPTOR 41 | 91202097 [9/16" UN / 1/4"BSP ADJ ELBOW
20 | 93101053 HOSE MOTOR - MANIFOLD 42 193101058 |HOSE MOTOR DRAIN - MANIFOLD
21 | 91202039 1/2"BSP M/M ADAPTOR 43 | 91202035 |1/4"BSP M/M ADAPTOR
22 | 91202002 SEAL 1/2" BSP 44 | 91202012 |SEAL 1/4" BSP




-




ltem Part No. Description
1 91104007 MOTOR 8.4cc
2 11071304 MOTOR MTG PLATE
3 90401096 SCREW M10 X 70
4 91601005 WASHER M10 PLAIN
5 11071306 MOTOR LOCK PLATE
6 11071353 MOTOR LOCK PLATE SPACER
7 11071310 ADJUSTER ANCHOR
8 90401094 SCREW M10 X 60
9 90501005 NUT M10 PLAIN
10 11071300 PULLEY
11 11071305 WASHER
12 90403003 SCREW M8 X 35 C'SUNK
13 90801018 BELT XPA1360
14 91601005 WASHER M10 PLAIN
15 90503005 NUT M10 NYLOC







ltem Part No. Description
1 11071311 MANIFOLD
2 90401070 SCREW M8 X 50
3 91601004 WASHER M8 PLAIN
4 91202002 SEAL 1/2"BSP
S 91202039 1/2"BSP M/M ADAPTOR
6 93101054 HOSE MANIFOLD - FILTER
7 91202022 SEAL 3/4"BSP
8 91202102 3/4" [/ 1/2"BSP M/M ADAPTOR
9 91107006 FILTER
10 91107007 FILTER ELEMENT
11 90401044 SCREW M6 X 25
12 91601003 WASHER M6 PLAIN
13 91202042 SEAL M6
14 90503003 NYLOC NUT M6
15 91202102 3/4" / 1/2"BSP M/M ADAPTOR
16 93103012 1/2"BSP 90 COMPACT FEM INS
17 90204003 HOSE CLIP 18-22
18 93101059 HOSE RETURN
19 91107004 SUCTION FILTER
20 91202076 3/4" / 1/2"BSP M/F ADAPTOR
21 91202079 SUCTION STRAINER
22 91107008 FILLER/BREATHER
23 91202037 SIGHT GAUGE
24 91202001 PLUD 1/2"BSP
25 91202002 SEAL 1/2"BSP






ltem Part No. Description
1 11071302 LEVER FWR/REV
2 90120002 BUSH
3 11071303 SPACER
4 90302040 BOLT M10 X 90
S 91601005 WASHER M10 PLAIN
6 90503005 NYLOC NUT M10
7 91903002 SLEEVE
8 90701003 CLEVIS M8
9 90701004 SPRING PIN M8
10 11071308 CABLE FWR/REV
11 11071333 CABLE RETAINER
12 90702005 BALL JOINT M8
13 11055105 SPACER
14 90401068 SCREW M8 X 40
15 91601004 WASHER M8 PLAIN
16 90503004 NYLOC NUT M8
17 11071307 SWASH LEVER EXTENSION
18 90403001 SCREW M8 X 25 C'SUNK
19 11055105 SPACER
20 90403003 SCREW M8 X 35 C'SUNK
21 91601004 WASHER M8 PLAIN
22 90503004 NYLOC NUT M8







ltem Part No. Description
1 11071228 WATER TANK
2 11071228-1 WATER TANK CAP (SPARES ONLY)
3 34004013 HINGE BOLT
4 91601008 WASHER M16 PLAIN
S 90401089 SCREW M10 X 35
6 91601014 WASHER M10 LARGE
7 90503005 NYLOC NUT M10
8 91201009 HOSE TAIL 3/8"BSP - 1/2" HOSE
9 91201006 HOSE 1/2"
10 91201009 HOSE TAIL 3/8"BSP - 1/2" HOSE
11 91201023 ELBOW 3/8"BSP M/F BRASS
12 91202053 SEAL 3/8"BSP
13 91201022 TAP 3/8"BSP
14 90204001 HOSE CLIP
15 11071337 SPRAY BAR
16 91201019 END CAP 3/8"BSP
17 90203004 CLIP
18 90401046 SCREW M6 X 35
19 91601003 WASHER M6 PLAIN
20 90503003 NYLOC NUT M6







ltem Part No. Description
1 92601003 BATTERY
2 11071338 BATTERY CLAMP
3 11071324 BATTERY CLAMP ROD
4 91601003 WASHER M6 PLAIN
S 90503003 NUT M6 NYLOC
6 92603030 BATTERY CABLE +VE
7 92602018 BATTERY ISOLATOR SWITCH
8 90401030 SCREW M6 X 25
9 90503003 NUT M6 NYLOC
10 92603031 BATTERY CABLE +VE
11 92603029 BATTERY CABLE -VE
12 92602017 GROMMET
13 96202016 START SWITCH & HARNESS ASSY
14 90401040 SCREW M6 X 16
15 91601003 WASHER M6 PLAIN
16 92602011 BUZZER
17 90401030 SCREW M6 X 25
18 90503003 NUT M6 NYLOC




